OZDILEK ProSPIN

by
Ne 32 CARDED Conventional / ProSPIN Test Result [ Guntur/INDIA |
Spinnin Machine AVG THIN THIN THIN THICK THICK NEPS NEPS STRENGTH
TEST NO pT o ] Tvpe #McNO|NE| Qe | TPI TPM SPEED U% PLACES | PLACES | PLACES | PLACES | PLACES (140%) | (200%) Total IPI (RKM) CsP
o U (-30%) | (-40%) | (-50%) | (35%) | (50%) ° °
1 Conventional | LMW - 321435 | 25 984 21250 12,73 354,7 15 1460 332,2 2653 565,9 5381 17,87 2681
2 ProSPIN LMW - 324,35 | 25 984 21250 11,82 201,3 5,6 1120 233,8 2253 502,8 4317 19,42 2913
Diff.% (Conventional / ProSPIN) -7,15% - -43,25% | -62,67% | -23,29% | -29,62% | -15,08% | -11,15% | -19,78% 8,67% 8,65%
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USTER® TESTER 5-S400 R 5.7 Thu 18.10.18 17:26 Operator @.Hari.@ Page 1
I <G MILLS Chebrole Guntur DT
TU uUTS5-1 Catalog U1 Temp 23.8 °C Rel.H 5%
Style COPS Sample ID 37931 Nom. count Nec 32.5 Nom:. twist 25 Tl/inch
Tests 8 / 1 v= 400 m/min t= 1 min Meas. slot 4 Short staple
So d»e;\,:/‘/()/q
Standard Reports (7? 12 4
Article 32 sKW Material class Yarn Mach. Nr R/F -43 86 ’E" C R \L
Uster Statistics  100% CO, ring yarn, carded, bobbins, weaving, 2013 ;
Fiber Cotton 4.3dtex 31.5mm 100% Cotton 0% Cotton 0% & {O
4
SHED-3, R/F - 43, REGULER COPS
Total tests : 8/ 8 Single test(s) i . il ey =
| Nr U% CVm | CVm DR | Index Thin | Thin Thick | Thick 1 Neps | Neps Rel Thin
10m 1.5m -40% | -50% | +35% | +50% | +140% | +200% | Cnt+ | -30%
% | % % % km | fkm fkm km km /km % fkm
T 1316| 1683 344| 374] 098| 4550| 125 1753| 397.5| 3198| 717.5| 26| 3433
L2 | 1250] 1598] 345 338| 093] 2526| 25| 1405[337.5] 2648| 5950] 13| 2620|
3 1295| 16.50| 3.93] 422| 096| 3700{ 27.5| 1393|3425| 2603| 5075 -0.0] 2910|
4 | 1282 1635 3.24] 325/ 095| 4300] 200| 1570|3850 2653| 5500| 16| 3078
T 1272] 16.21] 326] 318 094| 2800/ 50| 1540|3350| 2518| 5925 1.8| 2800|
i 6 1248| 1588 4.11| 396| 092| 2550/ 10.0| 1120]2225| 2138| 4250 1.9] 2568|
g | 1251] 1596| 232] 201| 093] 3075 125] 1425|3225 2703| 5325 -1.0| 3048
| 8 | 1271] 1629| 268 268| 095| 397.5| 300/ 1473|3150| 2765| 6075 -29| 3048
Mean 12.73| 16.25| 3.30] 341 0 94| 354.7| 15.0| 1460| 332.2| 2653| 565.9 0.0| 2938
cVv 1.9 19| 17.9| 1539 19| 228| 667 124| 159 11.0 15.1 2.0/ 9.5
s 024 032| 059 53| 002 807 100 181| 529| 292| 853 20| 279
Qg5 | 020f 028 049] 44| 002| 675] 84| 151| 443| 244| 713 1.7 234
Max 13.16| 16.83 4.1 422 0.98| 4550/ 300; 1763| 397.5| 3198| 717.5| 1.9] 3433
Min 12.48| 1588 2.32 26.8 092| 2525| 25| 1120 222 5| 2138| 425 0| -2.9] 2568
usP™13 56 84| 52 40| 72 7sf 85| 63 1
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Wrapping Test Report
Lot : W . . 18/10/2018
':: partment : SPINNING Nominal Count-Nex 32SKW l‘)nlll :h/ i
: ‘A‘ : SPG-43 Nominal Mrength 8 Shift S PESR
Machine S ; - 120 Time : 05:30:57 PM
Operator - N Sorple Lengh = e
RH . 65 Twist B : '
Label Count : 0
Details i
Sample No. Count Strength ('3',
1 32.32 85.2 2754
2 33.08 80.5 2663 ’R&‘Cﬁ-tkk“ A
3 33.15 81.7 2708 (
4 32.00 84.0 2688
: 3 -3 2579
5 33.03 78.1 22/
6 32.74 83.7 2741
> 32,58 81.5 2655
i 32 99 80.7 2663
8 32. = : ? Range
oV 7 Y, 5 RHC. Min. Max. 4
Avg.  Std.Dev CY % e % 32.000 33.146 1.146
Cnt: 32.736 0.410 1.25 0.28 7\_.: 36 : -;Q g 71
Str: §1.9 2.286 2.79 1.58 81.9 781 — 174
Str: . s = 2819 2681 2579 2754 7
CSP - 2681 55.104 2.06 38.1

RKM (SITRA) : 17.87
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USTER® TESTER 5-S400 R 5.7 Thu 18.10.18 17:42 Operator @.Hari.@ Page 1
N SPG MILLS Chebrole Guntur DT
TU UT5-1 Catalog U1 Temp 23.8:5€ Rel.H 5%
Style COPS Sample ID 37932 Nom. count Nec 32.5 Nom. twist 25 T/inch
Tests 81 v= 400 m/min t= 1 min Meas. slot 4 Short staple X
Standard Reports
Article 32 sKW Material class  Yarn Mach. Nr. R/F -43
Uster Statistics 100% CO, ring yarn, carded, bobbins, weaving, 2013
Fiber Cotton 4.3dtex 31.5mm 100% Cotton 0% Cotton 0%
SHED-3, R/F - 43, PROSPIN COPS
Total tests : 8/ 8 Single test(s)
Nr U% CVm | CVm DR Index | Thin Thin | Thick | Thick | Neps | Neps Rel. Thin
10m 1.5m -40% -50% | +35% |+50% | +140% | +200% | Cnt+ | -30%
% % % % /km /km /km /km /km /km % /km
1 11.97| 15.41 3.79 31.4 0:90] :252.5 20.0 1170|2225 2355| 560.0 -1.4 2278
2 11.67| 15.08 2.38 23.0 0.88| 187.5 50 1130| 275.0 2260| 535.0 1.9 2025
3 1i1:55 - 14.78 323 273 0.86| 190.0 15 953 L 1875 1975| 385.0 -0.9 1995
4 12.13| - '15.46 3:51 31.0 0.90| 250.0 25 1223 | 265.0 2545| 515.0 -0.8 2403
5 11.58( 14.83 3.34 31.6 0.86 195.0 2.5 1123|2250 2145| 435.0 1.8 1893
6 12.15] 1563 3.62 422 0.91 2128 50 1195] 2328 22851 15225 0.4 2198
7. 11.63| 15.04 3:52 324 0.87| 145.0 0.0 1040 207.5 2125 /530.0 -0.6 1950
8 11.88| 15.44 3.88 32.1 0.90| 177.5 2.5 1125 255.0 2330( 540.0 -0.4 2018
Mean 11.82| 15.21| 341| 314| o088| 2013 56| 1120/ 233.8 502.8 0.0| 2095
CVv 2 22 1371 7:26 24 18.0| . 110.8 RS20 12.0 13 8.5
s 0.24 0.32 0.47 54 0.02 36.3 6.2 87| 29.7 172 60.3 13 178
Q95 0.20 0.27 0.39 4.5 0.02 30.3 52 73] 240 144 50.4 1.1 149
Max 12:151..15:63 3.88 42.2 0.91 252:5 20.0 1223127 5:0 2545 5860.0 1.9 2403 |
Min 155 =178 2.38 23.0 0.86| 145.0 0.0 953| 187.5 1975| 385.0 -1.4 1893
USPM™M43 3T 88 26 5 55 59 76 58
[ BENNINeVITS
HEBROLU VILLAGTH 18/10/2018
17:58
Wrapping Test Report
Lot -
Department : SPINNING Nominal Count : 32SKW Date : 18/10/2018
Machine : SPG-42 Nominal Strength : Shift =2
Iperator : _ Sample Length v 120 lme : 05:45:44 PM
R.H Se6h Twist s=40) U % e 3
Label Count =0
Details : Wrapping Test
Sample No. Count Strength CSP
1 32.94 86.8 2860
2 32.73 94.5 3093 ® 4
3 32.38 92.4 2992 Pro<pm Kopt
4 32.61 89.1 2906 —
S 31.84 91.8 2923
6 82117 829 2667
7 32.74 88.4 2895
8 32.89 90.2 2967
Avg. Std.Dev CV % Q95 RHC. Min. Max. Range
Chts 32.540 0.380 117 0.26 32.540 31.843 32.944 1.101
Stei: 89.5 3.614 4.04 2.50 89.5 82.9 94.5 11.6
CoP: 2913 122.609 4.21 84.96 2913 2667 3093 425

RKM (SITRA) : 19.42




